Aiso: How good lan




CUSHIONED VINYL FLOORING

adds obvious value to any house!

Spring® Colony Square® is a new and luxurious cushioned
sheet vinyl. It has all the realism of hand-set fired tile—with
all the modern practicality of vinyl. And it's beautiful!

Colony Square will make your houses almost irresistible to
knowing buyers. Use it in kitchens, family rooms, any rooms!
The hidden foam cushion will spread warmth, quiet, comfort
throughout the whole house.

Colony Square makes your job easier, too. Because it has
Congoleum-Nairn's famous White Shield® backing, Colony
Square can be installed on, above or below grade. And
Colony Square’s textured surface hides underfloor irregu-

A comprehensive Home Builder Program has been developed to help you sell your products faster. Write Congoleum-Nairn, Builder Service Department.
[...]
and-white decision, For up to 25 houses,
the single plants are economical. Beyond
50 houses, central plants become feasible.
But between 25 and 50 houses there is a
gray area in which either type of plant may
turn out to be best.

By and large, however, the cost of a
packaged treatment plant is easy to figure
because it is based almost entirely on
capacity and service load. Available plants
range in capacity from 1,000-gpd (gallons
per day) for a single-house unit serving
six persons, to 300,000 gpd for a commu-
nity-size plant serving 3,000 persons.
(Some packaged plants can handle as much
as 500,000 gpd, but plants larger than that
are constructed in the field.)

The per-house price of a one-house
plant can be ten times greater than
that of a central plant. According to one
manufacturer’s price list, the base price of
a 1,000-gpd plant is $750; by the time it's
shipped and installed, the cost reaches
about $1,100. A 300,000 gpd plant, ac-
cording to another manufacturer’s price
list, costs $98.400 installed. Cost per house
for the big plant—assuming a service load

HOUSE & HOME




easy—the problem is, who’s going to take care of it?

of 760 houses—is $130, or almost $1,000
less than the small plant.

But this $1,000 difference may be justi-
fied. For example:

1. If a builder is putting up five high-
priced houses in a community that forbids
septic tanks yet has no sewage plants he
can hook onto, individual plants are prob-
ably the cheapest way out.

2. The cost of a one-house plant is not
a great deal more than an adequately de-
signed septic tank. The cost of a 1,000 gpd
septic tank with a sufficient tile field is
$600 to $700.

While single-house plants are seldom
used for tracts of more than 50 houses,
there are exceptions. One builder used 120
of the units in a project on hilly terrain.
His reason: a central plant would have re-
quired several lift stations and thus would
have been more expensive. On the other
hand, central plants sometimes prove eco-
nomical for as few as ten houses.

Just how small a packaged plant can be
is a bone of contention among manufac-
turers. All agree that the larger the plant,

the more economical it is to install and
operate. Many disagree as to whether a
plant can be scaled down to single-house
size without a disastrous loss of efficiency.
But despite the controversy, at least two of
the major packaged-plant manufacturers

are producing one-house units. 4

Controversy within the packaged sewage
treatment plant industry is not uncommon.
The manufacturers have no strong indus-
try association and, as a result, they have
no generally accepted product standards.
But most of them are willingly supporting
The National Sanitation Foundation’s
three-year field study at Ann Arbor by
contributing plants and paying engineering
and transportation expenses.

The manufacturers are looking for two
benefits from the Ann Arbor test:

1. Nationally publicized evidence that
their plants provide adequate treatment.

2. Performance standards to help both
local engineers and the manufacturers de-
termine how the plants should be designed.

“Give us a specified degree of treatment,
and we will deliver it,” says one manufac-

turer. At present, the required degree ot
treatment is up to individual health author-
ities, and is based on their own independ-
ently calculated stream requirements—e.g.,
the degree of waste they have decided their
local streams can bear.

One thing the manufacturers do agree
on is basic mechanics. All of the small- to
medium-size plants use one of these two
processes:

1. Extended aeration, in which air is
forced through the sewage for a long pe-
riod of time to oxidize it.

2. Contact stabilization, in which raw
sewage is mixed with partially treated sew-
age to speed absorption of solids. This
process generally proves more economical
than extended aeration when capacity ex-
ceeds 30.000 gpd. Some big plants convert
to extended aeration for slack periods.

The table below presents a selection of
packaged sewage treatment plants offered
by six major manufacturers that account
for the bulk of today’s sales. To see how
the systems work and how they're installed,
turn the page.

Guide to packaged sewage treatment plants

This selection of plants from six manufacturers shows the range of
capacities available, from 950 gpd (serving one house) to 500,000 gpd
(serving 1,250 houses.) Bob (biochemical oxygen demand) loading is
based on the general assumption that in private homes, an individual's

daily BoD contribution is .17 1bs, Only a small sampling of the manu-
facturer's full lines are listed, and some of them are so flexible in
design that the Bop loading presented here is just an average—it could
be more or less, depending on a tract’s specific requirements.

LOADING
MANUFACTURER MODEL NAME TYPE COMPONENTS CAPACITY BOD. LBS. SQ. FT. AREA
GALS. PER DAY PER DAY MOTOR HP. REQUIREMENT

Avco Corp., Spencearator Aeration- Compartmented tank, 950 0.8 /s 24
Williamsport, Pa. recirculation circulator, heating 1,350 2.0 14 36
element 2,000 52 Yao 'S 48
Yeomans Brothers Yeowave Extended Raw sewage screen, 1,500 4.0 34 52
Co., Meirose Park, aeration aeration tank and aer- 3,000 10.0 1% 76
1. ator, final settling 6,000 19.0 2 146
tank with sludge re- 9.000 30.0 5 181
turn pump 12,000 38.0 5 233
15,000 50.0 75 291
18,000 60.0 7Y% 358
20,000 66.0 e 393
Smith & Loveless, Oxigest Extended Aeration tank, set- 2,000 4.0 1 80
Lenexa, Kans. aeration tling tank, non- 4,000 8.0 1 128
mechanical surface 6.000 12.0 145 176
skimmer 8,000 17.0 1% 216
10,000 23.0 1% 264
21,000 68.0 2 448
31,000 124.0 3 648
Amcodyne & Co., Extended Compartmented tank 5,000 12.5 2 144
Lorain, Ohio aeration with or without 15,000 37.5 3 312
sludge tank 25,000 55.0 b 432
Bolt-together tank 30,000 90.0 5 621
40,000 120.0 5 759
50,000 150.0 5 966
Guifstan Corp., Bio-Con Contact Contact tank, aerobic 20,000 34.0 3 330
Miami, Fla. stabilization digestion tank, re- 40,000 68.0 B 567
aeration tank, sedimen- 60,000 102.0 744 714
tation tank, spray 80,000 136.0 7% 966

water system
Dorr-Oliver Inc., CompleTreator Contact Compartmented tank, aer- 100,000 210.0 10, 3% 2,750
Stamford, Conn. stabilization ation grids, spray sys- 200,000 420.0 20, 415 4,550
or tem, scum remover, 300,000 630.0 29,5 6,000
extended standby sludge pumps 500,000 1,050.0 40, 74 8,550

aeration and aeration fans
continued

APRIL 1966

121




SEWAGE TREATMENT continued

Large treatment plant combines
four bolt-together steel tanks

Each tank performs a step in the process

CONTACT STABILIZATION - 20,000 TO 80,000 GAL. PER DAY

of contact stabilization: gggég!gLDligggTIgN gg;:}vﬁg“g[} ?iﬁ;‘ERATION
1. Raw sewage enters the contact tank AEROBIC TANK SLUDGE TO
where it is mixed with a biologically active ?LGNEKSTION .{ CONTACT TANK AIR
-.md_ well-aerated sludge which absorbs or- \ /DIFFUSERS
ganic matter and thus removes BOD. AIR HEADER o
2. Treated sewage flows to the sedimen- ( ggz;rlé_SE%'D
tation tank where sludge is settled out and - ’;’ /_/ RE-AERATION
the clarified effluent is discharged. ! t N % AN Y s 5 TANK
3. Settled sludge is transferred to the el ol A 1—I
re-aeration tank for further aeration before ¢ I|. P |:|' =_= E_FFLAUENT
being returned to the contact tank. 1 i In /ISTERwEﬁgEE)D
4. Excess waste sludge is periodically = ::
transferred from the re-aeration tank to AIR A :E
the aerobic digestion tank where it is oxi- COMPRESSORS \ A
dized to ash-like residue. \ \ \SEDIMENTATION
Its capacity range of 20,000 to 80,000 NON-OXIDIZABLE SUPERNATANT CONTACT TANK
gpd means the plant can serve from 40 to SOLIDS RESIDUE  TO CONTACT TANK .
160 houses, based on an average of five REMOVED BY TANK l‘é&%[éé(ﬁigﬂw
persons per house. The tanks can be in- SCAVENGER INFLUENT SEWAGE TO
stalled either above or below grade. Manu- SERVICE OR TO (RAW SEWAGE) SED[MENTAIION
facturer: Gulfstan Corp. DRYING BEDS TANK
Medium-size plants come in a :
single concrete or steel tank EXTENDED AERATION"*1,SOO TO 20 000 GAL.PER DAY
AIR SUPPLY LINE SLUDGE TANK
Compartments within the tank separate the BAR SCREEN —
two steps of sewage aeration and sludge INLET T = | 3 DEFLECTOR7{| Hn
settlement. Aeration methods vary: the 0 / %
plant at the right (by Yeomans Brothers) STAY = gOUTLET
uses surface aeration; the plant at far right BLOWER —RODS |_"ﬂ_:__ ﬁ
(by Smith & Loveless) uses subsurface air / il :
diffusion, Methods of transferring sludge E l o lﬁlL 3
and removing scum also vary. A skiIMMER | CENTER
These extended aeration plants range in WELL
capacity from 1,500 to 35,000 gpd. Prices UPDRAFT
—minus installation cost and contractor’s TUBE
profit—range from about $4,000 to over
$20,000 delivered. Because of shipping SLUDGE
restrictions, the plants are usually delivered gg{:gﬁu

with blower-motor housings and electrical
control enclosures demounted.

AERATION TANK

SETTLING TANK

One-house plant offers one-day
installation and piping hookup

A simple wiring connection—to power a
1/6 hp motor and a 300-watt heating ele-
ment—oputs the plant into operation. The
motor runs a patented aerator-recirculator
that supplies tiny air bubbles and recircu-
lates a controlled amount of sewage for
further treatment and more complete di-
gestion. Sludge is digested by intermittent
use of the heating element,

A builder needs at least one accessory
for the plant: an influent well fitted with
a screen to Keep non-sewage solids from
entering the plant. If the plant is discharg-
ing into a stream. it might also need a
chlorinator and a sand-bed filter. Manufac-
turer: Avco Corp

122

Y HP ELECTRIC MOTOR

NFLUENT

;

=

72%"

A

F— 737%'(x 48" WIBE]m*|

EFFLUENT

@MMmMo oD

AERATION TANK
950 GAL.PER DAY

PROCESS LEGEND
SLUDGE DIGESTION

. PRIMARY SETTLING

PRE-AERATION

MIXING

AERATION
RECIRCULATION
SECONDARY SETTLING

HOUSE & HOME




WASTE SLUDGE
AIR LIFT PUMP

AIR COMPRESSOR

\ |
AEROBIC DIGESTION TANK X

RE-AERATION TANK SPRAY WATER PUMP

EFFLUENT
A a (TREATED SEWAGE)

N i
\?“

SEDIMENTATION TANK

INFLUENT (RAW SEWAGE)

AIR LIFT PUMP

CONTACT TANK

EXTENDED AERATION - 2,000 TO 35,000 GAL. PER DAY

ADJUSTABLE  SKIMMING ALUMINUM AIR DIFFUSER SCUM BAFFLE ELECTRIC
OPEN!NG\ EDUCTOR\ AIR HEADER\ / MOTOR

VENTILATED
BLOWER HOUSE

BLOWERS

CONTROL VALVES

— g

N |

A LT
OUTLET

| mn

‘ ‘ J}JI,

A0
A

N

ADJUSTABLE NORMAL [0
ALUMINUM WEIR /wnTERLEVEL o5

INLET ~AERATION

COMPARTMENT
LIFTING LOOPS

QUTLET
GROUT BOX

hl

Ak =t

T
SKIMMING TROUGHS'/ ?gl%ﬁ]%'lglsG‘ EDUCTORS \REMUVI\BLE\REMOVABLE INLET

{2 SIDES)

TOP

(2 EACH SIDE)

WALKWAY SCREENING BASKET -AIR DIFFUSERS

SETTLING
REINFORCING
COMPARTMENT PP g F w.; "8 ‘o, & o 0B ab & & &, 0% TEE BﬁR
e
SIDE :

Vacuum systems could take

Specifically, a treatment system oper-
ated under vacuum uses one quart of
water per toilet-flush instead of the
conventional five gals. Such a sys-
tem is currently being used in Sweden,
where it was developed, and in Mexico
City, It is patented and carries the
trade name, “Vacumatic System.”

The sysiem saves water fl{‘('l‘i!’l’.\‘{’.‘

1. Dual piping keeps water from toi-
lets separated from shower, laundry
and Kitchen waste water. The latter
can be easily treated and reused for

irrigation and public services. The

sewage treatment a step further—by using much less water |

Typical U.S. treatment system retrieves 1. Daily water consumption per per-
no household waste water, son is 40% less—30.5 gals., compared
2. Rotary pumps create a vacuum for with 50 gals. under a conventional
toilet water so that sewage can be sewage disposal system.
collected in concentrated form through 2. Polluted water has been reduced
1%2” and 2" soil pipes rather than con- 75% by separating the toilet waste.
ventional 4” and 6” pipes. U.S. sys- 3. Irrigation water supplies have
tems operate in the opposite way: they been increased 300%.
treat sewage by first diluting it. There could be problems in applying
According to a Mexican engineer’s the system to U.S. households, how-
report published by the Urban Land In- ever, because it would have to cope
stitute (Urban Land, Sept. 1965), with additional refuse—from deter-
the system produced these savings in gents and garbage grinders—that Mex-
a Mexico City apartment project: ican households don't produce,.

APRIL 1966

123




Flush inside
«+.Or flush outside!

Each of these Carrier condensing units
powers a central ducted heating and cooling
system—a system that is ideal for garden-type
apartments.

Why? It gives the tenant or owner control
of heating and cooling —with quiet movement
of clean, conditioned air—to each room all
year long.

It offers low first cost, takes up no land space
and no floor space, either. It teams with a
gas- or oil-fired furnace, or with an all-electric
fan-coil unit indoors.

And it offers two other design options:

(1) Like the upper pictures, where it can’t

be seen from the inside at all. (It slides into
a wall sleeve from the inside—a panel hides it
from view.)

(2) Flush against the outside wall, where
it projects only a few inches into a closet or
utility room.

Other parts of this Carrier system?

Refrigerant tubing with quick-couples at
both ends for a fast, clean connection to fan-
coil or furnace.

An all-electric fan-coil that can power air
through long duct runs . . . does it quietly from
any spare space—above a closet, in a furred-
down ceiling, a crawl space or attic,

Only 13% inches high, it heats with electric
strip heaters or a hot water or steam coil.

Or, Carrier furnaces located in closet,
crawl space or attic can provide heat and air
movement.

Details? Your Carrier Dealer will give them
to you. And handle everything to do with heat-
ing and cooling: duct design, equipment loca-
tion, wiring, controls—right through start-up.
And back it up with service.

You'll find Carrier Dealers in the Yellow
Pages. Carrier Air Conditioning Company,
Syracuse, N. Y. 13201. Represented in Canada
by Carrier Air Conditioning (Canada) Ltd.

Air Conditioning Company

More people put their confidence in Carrier air conditioning than in any other make

124

Circle 78 on Reader Service Card

Circle 79 on Reader Service Card >




HOW MANY BUILDERS

DO YOU NEED TO SELL?

In 1949

Bureau of Labor Statistics’ census showed that the
22,750 builders of 5 or more houses a year built 79%
of all dwelling units.

In 1954

Alfred Politz’ study for Better Homes & Gardens
showed that 20,735 builders of 5 or more houses a year
put up 92% of all housing.

In 1957

Stanley Edge and Associates’ survey of builders and
contractors in Allegheny County, Pa. showed that build-
ers of 5 or more houses a year built over 90% of the
housing in that county.

In 1958

tical analysis showed that the 107 builders of 3 or more
houses built 96% of all houses in the area.

Dun & Bradstreet found that builders of 3 or more
houses accounted for 90% of all the one-family houses
in metropolitan Dayton, Ohio,

In 1959

Professor Burnham Kelly, Associate Professor of
City Planning at M.L.T., said this: “One percent of all
the builders build one-third of all houses. The first 10%
build two-thirds; and the other 90% build only onc-
third. Twenty years ago, builders of 5 or more houses a
year were already building two-thirds of the houses: ten
years ago this climbed to three-quarters; and last year
it was nine-tenths,”

In 1960

National Association of Home Builders’ survey of
its builder members showed that those building 5 or
more houses did 99.5% of the total production by
NAHB builder members.

In 1964

American Builder reported that 17.6% of their sub-
scribers accounted for 83% of all the units built by
their readers.

Practical Builder's census of builder activity showed
that 19.7% of their subscribers account for 81.8% of
all units put up by their readers.

In 1965
~ Distribution of Sweet’s Light Construction Catalog
File, which goes to all locatable builders of 5 or more

houses or over $100,000 worth of such construction,
was 25,000.

<€ Circle 89 on Reader Service Card

CHROMALOX"
DRIVEWAY

SNOW